PARTS LIST
IN—Y X

PWB-8GW-1
PWB-8GWC-2
PWB-8GWC-2-QNU
PWB-22GW-1

SEIKO SEWING MACHINE CO., LTD.



INDEX
H X

Machine body .....................

EHREF

Arm shaft and thread take—up mechanism

L&y XAFRA R

Needle bar rocking mechanism =~ =+=rrreeseses

sHEEBRER

Feed mechanism .....................

= YRR

Presser foot mechanism =~ r=eresrresmeneccsnens

RAER

Roller presser foot mechanism =~ rxomrreeeeenees

A—5—#fZ BEf%

Lower shaft mechanism =~ ===rrrmrremmereerens

TR

Rotary hook mechanism =~ sreereresrereeeeeeens

H &

Tread trimmer mechanism, Needle up switch

RUYEIR. &t EFRAVF

Tread tension =~ cceemecessersapeqeye

Bobbin winder mechanism =~ resrererreneeneeeaees

HEZEHR

Bobbin winder mechanism =~ «oreserereeeereseeens

HEZER

Accessories .....................

/& m Btk

Option parts ~ seereeseeseseeeene..

R 5T

Gauge parts (-22GW—-1)  sreeerereenieiniannn.

7= RB%R(-22GW-1)

.......................................

.......................................

.......................................

.......................................

.......................................

---------------------------------------

------------------------------------

.......................................

.......................................

.......................................

.......................................

.......................................




F{KE§1%/Machine body

8GWC-2-QNU




F{KBH{%/Machine body

==

BaEs I g § L BE
No. |PARTS No 8 | S | & | & | @TY -F DESCRIPTION
1 [33202 x|+ [ x| 1 |Fik FACE PLATE
2 |33006 x| x| * | x| 1 |ERIESREE) SCREW M5X0.8 L=25
3 37009 k| x| x| 1 [EHRLESHHCE) SCREW M5X0.8 L=16
4 |37010 * | x| %[ *x| 1 |7P—LAN—HKED ARM COVER PLATE (F)
4 |37752 -1 *|=-| 1 |7—Lh\—RGD ARM COVER PLATE (F)
5 133007 * | k| k[ x]| 2 [P—LAN—IRE/DLOHRL [SCREW M5X0.8 L=8
6 |37012 x| k| x| x| 1 |[F—LAN—IR0EER) ARM COVER PLATE (R)
7 137012 * [ x| x| x| 1 |[BREEH N A—IR COVER PLATE
8 | 8040 ¥ | k| x| *| 4 [HARA—iRIEDHRL SCREW 9/64X40 L=8
9 |33008 * k[ x| % | 1 [KFEHS—EDHRL SCREW M5X0.8 L=8
10 37294 x| x| x| x| 1 [RouREZZIK BED SUPPORT PLATE
11 33029 ¥ | x| *| 2 [RoRXzHFALEHRLE SCREW SM15/64X28 L=10
12 37295 [ x| x| x| 1 ey OIL TANK
13 |37016-A | * | % | % | % | 3 |7—LTLRUN RUBBER CAP
14 137136 * | k| k| % 1 A 21EHRL SCREW M5X0.8 L=10
15 33005 k| x| x| 1 |[EXFEHS— THREAD TAKE-UP COVER
16 |37378 * | == *| 1 |FAFRITLIE F12 RUBBER CUP
17 [30046 * | k| x| x| 1 |[P—REBoHRL SCREW M4X0.7 L=4
18 (37754 -l -*]-] 1 |BETvSa BUSH




£ #h - XFEEH{%R/Arm shaft and thread take—up mechanism




L&l - RFFBH{R/Arm shaft and thread take—up mechanism

=

HBaEs T g g L #=
No. |PARTSNo| € |2 | 5| & | QTY I DESCRIPTION
1 37048 x| [ x| *| 1 |[KEXx THREAD TAKE-UP SUPPORT
2 (37051 * | k| x| x| 2 |KETvv— THREAD TAKE-UP WASHER
3 [37052 * | k| x| x| 2 |KEXZYLY THREAD TAKE-UP SUPPORT RING
4 133021 * [ k| k| k| 2 |KREXZZ—FILRF7YLS NEEDLE BEARING
5 |37054 * | k[ x| %[ 1 | KFEY THREAD TAKE-UP PIN
6 |33022 * x| x| x| 3 |KELViEHRLE SET SCREW M5X0.8 L=8
7 [37056 x| x| x| x| 1 |KEELARL THREAD TAKE-UP PIN BUSH
8 [37049 x| x| x| *| 1 |XKEXzRU STUD SCREW M4
9 (37050 k| x| x| 1 | REXZRCES SPRING WASHER
10 |33019 kx| | x| 1 |[KERPYLHUN) BEARING (SMALL)
11 (33023 * | k| x| %[ 1 [KFELDEH STOP RING (C)
12 [33020 k| x| x| %[ 1 |[KERPYLH(K) BEARING (LARGE)
13 |37045 * (x| x| x| 1 [RBELHS— COLLAR
14 [37057 x| x| k| x| 1 [Q0EEHSLH TAKE-UP LEVER CLANK
15 |33154 * | k| x| k| 1 |8EISUOZ—KILARTYS  |NEEDLE BEARING
16 |37059 * k|| x| 1 |§EISLY NEEDLE BAR CLANK
17 |37063 * | x| x| x| 1 |&HiEfaE NEEDLE BAR CLAMP
18 (37064 * x| x| x| 1 |SHEREHERC SCREW M4X0.7 L=10
19 [37061 * [ x| k| [ 1 |#EISITYI— WASHER
20 |33024 * | k| x| x| 1 (#HEISILDHER STOP RING
21 [37021 ¥ | k[ x| x| 1 [OZV9F—23 hA CRANK MOTION CAM
22 37070 * [ k| *x| %[ 1 [Q0EHSLHERL SET SCREW M6X1 L=7
23 |33145 * k| x| x| 1 [HLiEHRLEK) SCREW 9/32X28
24 133146 x| k[ x| x| 1 |[HLiHRCUN SET SCREW 9/32X28 L=19
25 (37136 * | k| x| %[ 2 [QOEHSTIIKFEHRL SCREW M5X0.8 L=10
26 33012 * | k| *]| % | 1 L8 UPPER SHAFT
27 |11031 * k| x| | 1 |EBRFULY BEARING
28 37022 * [ x| x| x| 1 |HEZTHS— COLLAR
29 [100443 ¥ | k| x| x| 2 |REFBEHS—1EHRL SET SCREW 15/64X28
30 |37023 * | x| *x| %| 3 [ER)FF—Y UPPER BELT PULLEY
31 |37027 * [ x| k| x| 5§ [RprT—UikHRL SET SCREW M6X1 L=8
32 |37026 * k| *| x| 5 [R)LT—1)kHALA) SET SCREW M6X1 L=8
33 |20069 * x| x| x| 2 |[RpPyLs BEARING
34 (37025 * [k | x| | 2 |[RFYLTHF— BEARING COLLAR
35 (37029 * [ - | -|*| 1 [EE#HS— UPPER SHAFT COLLAR
35 37704 - *|*x]|-| 1 |LEHS— UPPER SHAFT COLLAR
36 33014 * | k| k| x| 2 [HLACES WASHER
37 (37031 * [ x| x| x| 2 [F—UBLRLE) SCREW M6X1 L=12
38 137035 * | k| *| x| 2 |BAZIUHTRILE TIMING BELT
39 [37292 * x| | x| 1 |REAENTZ SIDE CAP
40 |14013 * x| x| x| 2 |AT2EHRE SCREW 9/64X40 L=6
41 (33015 * [k [ x| ok 1 (FREEEDHE STOP RING C-17
42 133167 ¥ | x| % | | 1 |ORESAFYSS G BEARING
43 (37033 | | x| «| 1 |[dfSiEh SHAFT
44 33016 - =]*| 1 [F—U PULLEY
44 137036 -l *|*x|-| 1 [F—Y PULLEY
45 110576 x| - | =] *]| 1 |[F—=UiHILA) SET SCREW 15/64X28 L=21.0
45 |50405 x| x| -] 1 [F=UdHA) SET SCREW 15/64X28 L.=19.0
46 (10579 | = =-|*| 1 [F—=UidHREB) SET SCREW 15/64X28 L=20.0
46 (50404 - x| x| -] 1 [F=UkdHRLB) SET SCREW 15/64X28 L=19.0
47 |37043 * [k | k| %[ 1 |KE THREAD TAKE-UP
51 37037 | *|*| -] 1 |XFYLH STITCH LENGTH INDICATOR
52 |10566 =[x *|-[ 1t |iEDRC SCREW 1/4X32 L=5.5




SHEIZFIRY % /Needle bar rocking mechanism
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EHEFREIREH{%/Needle bar rocking mechanism

BRES I ; § i #=
No. [PARTS Nol 8| & | 2 | & | Q1Y B DESCRIPTION
1 33069 * | k| x| -] 1 | E2EYE, UPPER FEED SHAFT
2 |37158 * | k| k| -] 1 [ EEYETYSe— WASHER
3 |33055 x| k| k| -| 8 [/WODUSHIEDER STOP RING
4 (33010 k| x| -] 4 |BEYEB——KILRFTYLY NEEDLE BEARING
5 |33054 | x| x| | 4 |#KaOB O S A) BEARING CASE (A)
6 |37116 * [ *| x| -] 1 |E2EYEHS—1EHRL SET SCREW M6X0.75 L=5
7 |37115 x| x| -] 1 |EZEYEHS— UPPER FEED SHAFT COLLAR
8 (33100 | x| x| -] 1 |EEYEHEOIE RFYLY NEEDLE BEARING
9 |37161 x| x| % | - 1 [#HEYUAH R NEEDLE SWING CONNECTING ROD
10 |33071 x| x| x| - | 1 [$HEYAH RIS STOP RING
11 (33070 * | k[ x| - 1 |#HRYAH R Z—KJILA_F1> 4 |INEEDLE BEARING
12 137164 ¥ x| x| -] 1 [SHRYAHRED PIN
13 |37159 * x| x| - 1 [LEZEUEE UPPER FEED LEVER
14 |37136 *| x| x| -] 2 |EREYEEEHRL SCREW M5X0.8 L=10
15 [37017-A | x| * | % | = | 1 |7—LITLERGEK) RUBBER CAP
17 |37166 * [k | *| - 1 |[FHRUAGREDES WASHER
18 /33100 x| x| x| -| 2 [Z—FILRFYLHY NEEDLE BEARING
19 |37164 * k| x| - | 1 [ EXUEREOYRFE (T CONNECTING ROD PIN
20 |37167 * [ k[ %[ - 1 | ERXENEFEOVRED (L)) CONNECTING ROD PIN
21 (37160 * x| *| -] 1 |8HEYER NEEDLE FEED CONNECTING ROD
22 37140 * | kx| - | 1 [$HEYESEEHORLK) SCREW M6X1 L=16
23 133059 k| x| - | 1 |#HRYEEEORLCUN SCREW M5X0.8 L=10
24 (37115 x| x| x| -] 1 |[$HELEHHAS— NEEDLE BAR BRACKET SHAFT ROCK COLLAR
25 (37116 x| x| x| -| 1 |$HELEEHHAT—1EOHHRL SET SCREW M6X1 L=5
26 [33051 * x| x| - 1 |#HELEEE) NEEDLE BAR BRACKET COMPLETE
27 (3305101 * | * | x| - | 1 |$tiE+E NEEDLE BAR BRACKET
28 |37106 * k| x| - | 1 |gHELEHE NEEDLE BAR BRACKET SHAFT
29 [33120 * | x| x| -| 1 [gHELE/VIEY TAPER PIN 3X25
30 37110 k| x| -] 1 [gHELXEYILAEY NEEDLE BAR URETHANE
31 |33011 * | x| x| - | 1 |gHET LR RUBBER CAP
32 (33032 *| x| x| - | 1 |8tiE NEEDLE BAR
33 |16243 x| x| -] 1 |8tEHRL SET SCREW M3X0.5 L=3.5
34 137107 | x| x| -| 1 |[gtELTEIZILL NEEDLE BAR BRACKET FELT
35 [37108 ¥ x| x| -[ 3 |HHELTETIHRZ NEEDLE BAR BRACKET FELT PRESSER
36 |37109 * | x| - 2 [HELTETILMAZIEHIL |SCREW M4X0.7 L=6
37 (33053 | x| x| -] 1 [#HEEAEEAL—IL NEEDLE BAR BRACKET GUIDE
38 (33052 * [ * | x| - 1 |ERFEITILL FELT
39 (37114 * x| x| -| 1 |2HEHEEZAE NEEDLE BAR GUIDE BLOCK
40 33050 x| k| *x| -] 2 [ZEARFLEDHRL SET SCREW M4X0.7 L=6
41 [NO214 *| k| x| -| 1 |8 DPX7 #14 NEEDLE DPx7 #14
43 (33072 * x| x| - 1 |EEYVERQYREE) UPPER FEED SHAFT ASSEMBLY
44 (33073 * x| x| - | 1 |EEQVR/AAT CONNECTING ROD
45 133074 * | k| x| -| 2 [EEQOVFRAYR CONNECTING LINK
46 |33064 x| x| x| -] 2 [EEOvREY PIN ¢25 L=12




$HiE1EBIRE{%/Needle bar rocking mechanism
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$EIEFIBE{R/Needle bar rocking mechanism

MERES | - |3 f; I HE
No. [PARTS No| 2 |3 | 18 [Ty 8% DESCRIPTION
1 137157 - =1 -1*| 1 | B2V UPPER FEED SHAFT
2 37158 = -*| 1t [Fyr— WASHER
3 (37120 - -] -|*]| 4 [too STOP RING
4 (37117 = -] -|*]| 2 |BEYE=——KILAFYLY NEEDLE BEARING
5 137118 |- - *| 2 |[RFPULFTH /G5 (A) BEARING CASE (A)
6 [37116 |- -1*| 1 |ik&HRL SET SCREW M6X0.75 L=5
7 [37115 -l --*| 1 |£EYE#hHS— UPPER FEED SHAFT COLLAR
8 37159 - --]*]| 1 |E¥yEs UPPER FEED LEVER
9 37136 -1 -1-|*| 2 |E2YELEHHRAL SCREW M5X0.8 L=10
10 |137017-A | - | = | - | * | 1 |P—ALTLIEOEK) RUBBER CAP
12 |37166 - =1-1=*| 1 |EL WASHER
13 33100 -1 -|-1*| 2 |ERYEHOYRRFTYLS NEEDLE BEARING
14 (37167 - =] -1*| 1 |EEYEHEOVFE(L) CONNECTING ROD PIN
15 |37164 -[-]-*| 1 |[ERBYEEOYFEL(TF) CONNECTING ROD PIN
16 [37115 -1 -|-|*| 1 |$tELEEHS— COLLAR
17 |37116 -l-|-|*]| 1 |tDRC SET SCREW M6X1 L=5
18 (33051 -] -*| 1 |[$HELEGEE) NEEDLE BAR BRACKET COMPLETE
19 [33051-01 | - | - | - | x| 1 |$¢tiEa+L NEEDLE BAR BRACKET
20 [37106 - --1=*| 1 |gtELEHE : NEEDLE BAR BRACKET SHAFT
21 (33120 - --1*| 1 |gHELE/ vIEY TAPER PIN 3X25
22 |37110 -1=-1-1*] 1 |%L4>y NEEDLE BAR URETHANE
23 33011 - -1-*| 1 |94 RUBBER CAP
24 |37503 - --1*| 1 |8H4F NEEDLE BAR
25 |37504 - - - %] 1 |gtiElas NEEDLE BAR CLAMP
26 |37505 - -|-1*| t |&&HHRL PINCH SCREW M4X0.7 L=8
27 (37512 1= -|=*| 1 [gHaE 1/16"(1E%) NEEDLE CLAMP 1/16”(STANDARD)
28 (16243 - === 1 |$tL&H(E) SET SCREW M3X05 L=3.5
29 (37532 - -1-1=*| 1t |8tik&OHEHE) SET SCREW M3X0.5
30 |N4214 - -1-[*]| 2 |& 134X35(R) #90 NEEDLE 134x35(R) #90
31 (37107 -=-1=-[*| 1 |7k NEEDLE BAR BRACKET FELT
32 |37108 - =|-|*| 3 |zzirBZ FELT PRESSER
33 (37109 -l-1-*]| 2 |ZzirEBZIEDHRL SET SCREW M4X0.7 L=6
34 |33502 - -1-*]| t |$HELELIKR STOPPER
35 (33503 - =-1-1%| 1 |tkHRL SET SCREW M5X0.8 L=5
36 [33053 |- *| 1 |ftEfEaEEAL—IL NEEDLE BAR BRACKET GUIDE
37 |33050 -1 =|-1%] 2 |i&HRLC SET SCREW M4X0.7 L=6
38 33052 -l -|-1*]| 1 [ZziLk FELT
39 (37114 -1 -1 -|*| 1 |$tEE=AE NEEDLE BAR GUIDE BLOCK
41 (37506 -l - -|*| 2 |#tELEEASL BUSH
42 (37507 -1 =-|-1=*| 1t |[ittbRl SET SCREW M6X1 L=12
43 133072 - -] -] *| 1 | ER2UEZOVRFGER) UPPER FEED SHAFT ASSEMBLY
44 (33073 -1 - - *| 1 |EgavE (7 CONNECTING ROD
45 (33074 -1 -1 -1*| 2 |[EHOYFIX&EYF CONNECTING LINK
46 |33064 -1-1-1*]| 2 [E> PIN ¢25 L=12
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=Y BH{%/Feed mechanism

1=
MIES - | L § L HE

No. pARTs N 8|8 | 2| € |aTy B DESCRIPTION

1 [33085 * | k| x| k] 1 [ik&HER SNAP RING

2 37158 | k| x| x| 1 |EE WASHER

3 33055 ® | k| % | x| 6 |/\NHTUHHIEDHE SNAP RING

4 (33010 | k| *x| x| 3 |[Z—RRPYLS NEEDLE BEARING

5 133054 * [ x| k| x| 2 |[RPYUTHr—2A BEARING CASE (A)

6 (33059 x| x| k| x| 1 |3EYUB FEED ARM

7 137136 * [ x| x| x| 1 |&HRL SCREW M5X0.8 L=10

8 (37133 * [ x| k| x| 1 EYUBYLY FEED ARM LINK

9 (37134 x| x| x| x| 1 [#HRL SCREW M4X0.7 L=4.5

10 (37201 x| k| k[ x| 1 |TFiEYEh LOWER FEED SHAFT

11 37203 * [ k| k| x| 1 | FEYLIS— LOWER FEED LEVER

12 137027 x| x| x| *| 2 |iksHRL SET SCREW M6X0.75 L=8

13 137136 | x| x| x| 2 [HHRL SET SCREW M5X0.8 L=3.3

14 137119 x| k[ x| x| 1 [RPYLFTH5—2B BEARING CASE (B)

15 [37115 x| x| x| | 1 | FRYEHHS— COLLAR

16 [37185 x| k| x| | 1 [1tOHRALC SET SCREW M6X1 L=5

17 [37017-A | * | * | * | * | 1 |TLke RUBBER CAP

18 |37195 kx| x| 1 [FTEYOYR LOWER FEED ROD

19 133100 * k| k| x| 1 [Z—FRFYLY NEEDLE BEARING

20 (37164 x| x| x| 1 |F> PIN

21 33084 | k| x[x]| 1 |RFPYLHY BEARING

23 (37190 * | x| | x| 2 [tkdHfl SET SCREW M6X0.75 L=14

24 (33138 | x| x| x| 2 |ES WASHER

25 (33123 x| x| x| %] 2 |[iEHRAL SET SCREW 3/16X40 L=6

26 (37191 ® | x|+ x| 1 [ZYUFESHL FEED ADJUST CAM

27 133083 * [ k[ x| x| 1 [BLYDT Ty p— WAVE SPRING WASHER

28 (37192 x| k] x| x| 1 |[$BLYLSY PUSHING RING

29 |37193 * || % |%| 1 [BLYLHSAF— WASHER

30 (37182 * [ x| % | x| 1 [EHRL SET SCREW M6X1 L=5

31 (37326 * x| k|| 1 [RYUREGESHE FEED ADJUST BRACKET

32 (33118 * | x| x| %] 1 |[#BIEFY PIN

33 (33125 * || k[ x| 2 |l SNAP RING

34 137328 [ | %[ x| 1 |FAFE IR SPRING

35 (37327 * ||| %] 1 |RUSREED PIN

36 33162 * | k| x| x| 1 [Ik&HE SNAP RING

37 |37324 * [ k[ %[ %] 1 |EYREHPLIR FEED ADJUST PRESSER PLATE

38 |33124 * | x| k| * 1 | vk NUT

39 (33119 * x| %[ x| 1 [iEHRL SET SCREW M5X0.8 L=10

40 33139 * [ x| % x| 2 |ES WASHER

41 137134 * [ x| x| x| 2 |FEHRL PINCH SCREW M4X0.7 L=4.5

42 137322 * | x| | x| 1 RYBSHHREY FEED ADJUST PIN

43 (37323 * | x| k| x| 1 |FREIR SPRING

44 (33143 * [ x| % | x| 1 |IE&HER SNAP RING

45 133093 * | k| x| x| 2 [1E&HE SNAP RING

46 33056 * [ *%| x| x| 2 [A—35—HF5yF ROLLER CLUTCH

47 (33020 ¥ | k| x| x| 2 [RFPYLY BEARING

48 (37238 x| k| x| x| 2 [95YFH5—Z(TF) CLUTCH CASE (D)

49 (33092 ® | x| x| 1 |25y FEh CLUTCH SHAFT

50 |37132 * | k| *x|*x]| 2 |Zz)Lk FELT

51 (37129 * [ k[ *| %] 1 [AHRDI AR JOINT LINK

53 [37131 * [ x| x| x| 2 (Bl STUD SCREW

54 133082C | * | * | * [ x| 1 |EYAHLLTEGE) FEED CAM BRACKET ASSEMBLY

55 133082 k| k| %[ x| 1 |ZEYHLA FEED CAM

56 (37189 % | x| x| x| 1 EYHLLE FEED CAM BRACKET

57 (33133 ¥ x| x| x| 1 |HALAEY PIN

58 |11095 * | k| x| x| 1 [RURSEK FEED ADJUST PLATE

59 |11096 * [ x| x| x| 2 |#H&L SCREW 3/16X40 L=11

60 |33508 === *| 1 |939yFFr—IAZEHEE L SCREW M4X0.7 L=10

61 [33509 - =1 =]*| 1 |ZXHEEFvE NUT

62 137239 k[ k| k| k]| 1 |IDYFRAR—H—(T)A CLUTCH SPACER T=0.1

62 |37240 [ * [ x| x| | |[95YFAR—HY—(F)B CLUTCH SPACER T=0.15

62 |37241 ¥ | k| x| x| 1 [9TYFRR—H—(TF)C CLUTCH SPACER T=0.2

63 |37238C | * | * | * | x| 2 |4SyFH—2(TF)E CLUTCH CASE (D) COMPLETE
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1%V B8{%/Feed mechanism

MRES| - | & g I H=
=[=|3
. [PARTSNof 8 | 8 | & £ | a1y e DESCRIPTION
37132 * | x| x| - 2 [k FELT
37129 k[ || -] 1 [AHRCIAVF JOINT LINK
37131 * | x| x| - 2 |4l STUD SCREW

_1 2_




1 % B§4{%/Presser foot mechanism
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8 % BH{%/Presser foot mechanism

HMEES| - | g I HE
z[(z|¢e|o

No. PARTSNof 8 [ 2] & | S [QTY N DESCRIPTION
1 |33011 x| x| x| x| 1 [TLE RUBBER CAP
2 137067 * [ % | * | x| 2 |HzEARIL PRESSER BAR BUSH
3 (37068 x| x| *| x| 2 [ikHAL SET SCREW M5X0.8 L=4
4 |37066 x| x| x| x| 1 |z PRESSER BAR
5 37069 * k| x| x| 1 |HZERSE PRESSER BAR CLAMP
6 (37070 * [ x| x| *| 2 [1E&HAL SET SCREW M6X1 L=7
7 (37072 x| x| x| x| 1 2Rl PIN SCREW M4
8 (37071 x| k[ x| x| 1 |A—S5—2+8 ROLLER HOLDER
9 [33061 x| x|+ | x| 1 [BHAL PINCH SCREW M4X0.7 L=8
10 |37073 x| x| %[ x| 1 |aqnsik COIL SPRING
11 |137074 * [ k| x| ®% | 1 [{HBENIRZ ST SUB ROLLER HOLDER
12 |37064 * x| kx| 1 |[FOHRLC PINCH SCREW M4X0.7 L=10
13 (37089 * [ x| k| x| 1 [HIEKIR/ AR PRESSER BAR PLATE SPRING
14 {37090 * x| * | x| 1 |EEXRL SCREW M8X0.75
15 33027 x| x| x| 1 [Eohal PIN SCREW M6
16 |37087 * ok | x| K| 1 [#Z B EREE PRESSER FOOT LIFTER CONNECTING BAR
17 (33030 k% | *x| x| 2 [1kHRL SET SCREW M6X1 L=25
18 [33031 | k| x| x| 2 [Fvk NUT
19 |37009 * x| %[ x| 2 |&HRL PINCH SCREW M5X0.8 L=16
20 (37098 * | x| x| x| 1 |(Fhilrs SPRING HOOK (S)
21 37097 * x| x| x| 1 |B|Z=iFh SPRING
22 (33029 * x| x| x| 1 |#HRL PINCH SCREW M6X1 L=10
23 |37099 w | k| [ x| 1 [IFTdaBFL SPRING HOOK (L)
24 133126 * | x| k[ %] 1 |(k&DER SNAP RING
25 |37095 k| x| x| 1 [BEEFHOS40E0) PRESSER FOOT LIFTER CLANK ASSAY
26 133028 * | k| x| x| 1 |z LEIFEY PIN
27 |37092 * | k| x| x| 1 [WEETE PRESSER FOOT LIFTER BAR
28 137094 | % | % x| 1 [HZETFESY PIN
29 (37093 * [ k| *| x| 1 [ EFEH S~ COVER
30 |33026 x| x| % | x| 1 [BAL STUD SCREW M6
31 |37086 ¥ | x| %[ x| 1 [z EFRRLIEA SPRING
32 |37082 * | k[ x| x| 1 |z EITIR PRESSER FOOT LIFTER PLATE
33 133168 x| k[ k| x| 1 |k&HER SNAP RING
34 (33025 x| x| x| x| 1 [#ZLEIFiRHS— COLLAR
35 (33126 x| k[ x| x| 1 |1k SNAP RING
36 |37076 * [ k| %[ x| 1 [#BREFLIN— PRESSER FOOT LIFTER LEVER
37 |37077 %[ x| %] 1 |iksHHl SET SCREW M5X0.8 L=5
38 [37079 * k| k| x| 1 [HILEFAEL PRESSER FOOT LIFTER BUSH
39 (37078 k| k| x| x| 1 |#BZ EFHL PRESSER FOOT LIFTER CAM
40 |37080 * x| x| x| 1 |WIEER PRESSER BAR GUIDE
41 33142 x| x| %[ x]| 1 [iLEHRL SET SCREW M6X1
42 (37522 |- -|*]| 1 |HEMEZ 1/16" (%) SUB PRESSER FOOT 1/16”(STANDARD)
43 |37533 -l -|-[*] 1 [tHBRC SCREW SM9/64X40 L=6
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O0—>5—3# % B4% /Roller presser foot mechanism
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O—5—1 X B8{%/Roller presser foot mechanism

MRES| - || F| I (B2
No. [PARTS Nol G | & | 21 S | aTy 54 DESCRIPTION
1 [37129 ¥ [ x| k| % | 2 [PaqdvrAAR(LE) JOINT LINK (UPPER)
2 (37131 *| x| % | *x| 4 |EhC STUD SCREW
3 [37132 * [ x| % | *| 4 |2k FELT
4 (37133 k| k| ® | x| 1 [CaqbES JOINT CONNECTION
5 (37134 * | & | k| k[ 1 [FHAC PINCH SCREW M4X0.7 L=45
6 [37135 * [ x| k| x| 1 [Caq rEHEEDE JOINT CONNECTING CRANK
7 [37136 x| x| x| x| 1 |HHHAL PINCH SCREW M5X0.8 L=10
8 [37139 x| k| x| x| 2 |IEHER SNAP RING
9 (37137 x [ * | ®| x| 1 |[O—S5—#hRILY— ROLLER SHAFT HOLDER
10 |37140 * | k[ x| x| 1 |WkHRLC SNAP RING
11 (37138 * | x| x| x| 1 |[BR@ITvia BUSH
12 [17095 x| x| x| x| 4 [IEOE SNAP RING
13 [37128 kx| *| x| 4 |Tyw— WASHER
14 |37123 * k| x| x| 2 |95yFHr—R(L) CLUTCH CASE (UPPER)
15 |33056 * | % | x| | 2 |A—5—95vyF ROLLER HOLDER
16 (37122 x| x| | x| 1 |EEYOo—S—iH UPPER FEED ROLLER SHAFT
17 137336C | * | x| * | x| 1 |O—>—#Z(#R) ¢ 36x4.2 ROLLER PRESSER COMPLETE ¢ 36x4.2
18 (37139 x| x| *| % | 1 |E&HEH SNAP RING
19 (37333 * | k| x| x| 1 |A—F—FRILT— ROLLER HOLDER
20 |37142 * | x| %] 1 |EOHRL PINCH SCREW M4X0.7 L=8
21 37334 * | k| x| x| 1 |O—5—FHNE—2(T ROLLER HOLDER BRACKET
22 (37335 *| kx| x| 1 [A—F—Fv—QUN) ROLLER GEAR (SMALL)
23 37145 x| x| x| 2 [O—F5—Fv—RFPYLY BEARING
24 (37146 x| k| x| x| 1 [LsdR SNAP RING
25 [37147 [ *|[®|[ x| 1 |O—5—XYv—F> PIN 2.5X12L
26 37148 x| x| x| x| 1 |o—5—8yYy ROLLER SHAFT RING
27 (37337 * k[ *]|*| 1 [A—F5—FY—(XK) ROLLER GEAR (LEAGUE)
28 (37150 * | %[ x| x| 1 [@B—5—F1F2A) ROLLER HOLDER (A)
29 33067 ¥ *%| x| %[ 1 |O—5—2+2B) ROLLER HOLDER (B)
30 37152 | k| x| % | 24 |8BER STEEL BALL
31 {37153 * | x| k| x| 3 |HHHBL PINCH SCREW M2.5X0.45 L=4
32 |37154 * | k| %] x| 3 [iILHAL SET SCREW M25X0.45 L=2.5
33 |37155 * | k[ x| x| 1 [k&HIL PINCH SCREW M2.5X0.45 L=2.5
34 |37125 * | k| x| *x| 2 [RR—HY—T=0.1 SPACER T=0.1
34 37126 x| k[ x| *%| 2 [RR—HY—T=0.15 SPACER T=0.15
34 37127 x| % | %[ x| 2 |RR—HY—T=02 SPACER T=0.2
35 |37156 ¥ | k[ *|*x| 1 [A—F5—FY—XR—H— T=06 SPACER T=0.6
36 [37123C [ x| % | * | x| 2 |¥S5vFHsr—R (L) CLUTCH CASE (UPPER) COMPLETE
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T EhES{%/Lower shaft machanism
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TEhEH{%/Lower shaft mechanism

HBRES I ; g n #E
No. [PARTSNo| 8 | S| 2| & | QTY 84 DESCRIPTION
1 |37184 x| k[ x| x| 1 | FE#FvY—(K) GEAR (LEAGUE)
2 [37185 ® | % | x| x| 2 |ik&HAL SET SCREW M6X0.75 L=5
3 37172 x| x| x| x| 1t |hHS5— COLLAR
4 (33081 x| x| k| x| 2 |iE&HAL SET SCREW M6X1 L=6
5 |37183 * k| k| k| 1 | TFEHENY—ON) GEAR (SMALL)
6 [37185 * | x| x| x| 2 [tEHRL SET SCREW M6X0.75 L=6
7 33076 x| % | k| x| 2 |TEHRPYLTGED BEARING (FRONT)
8 133078 | *|*|*x] 2 [AS—GED COLLAR (FRONT)
9 (37182 x| x| x| *x| 8 |ikodRL SET SCREW M6X0.75 L=5
10 (33075 x| = | = | *| 1 |TFEaED LOWER SHAFT (FRONT)
10 (37173 x| x| = 1 | THEED LOWER SHAFT (FRONT)
11 37174 x| x| k| x| 1 | TFaER) LOWER SHAFT (REAR)
12 37175 ¥ | k| k| *%| 2 |FohgeF LOWER SHAFT JOINT
13 (37026 * | ® | x| %[ 2 [1EHHLC SET SCREW M6X1 L=5
14 (37027 x| x| *| x| 2 [1EHRL SET SCREW M6X0.75 L=8
15 (37176 k[ x| *x | *| 1 |ToH#BEFER LOWER SHAFT JOINT PLATE
16 33079 ¥ x| x| x| 1 |HS5—(F) COLLAR (MIDDLE)
17 33080 x| x| x| x| 1 |HS5—(8) COLLAR (REAR)
18 (33077 x| *%| x| *| 1 [F&#aR7YL 5 () BEARING (MIDDLE)
19 (33167 * | x| k[ x| 1 [FERF7YLH(H) BEARING (REAR)
20 |37187 ¥ x| x| x| 1 [RNppT—U BELT PULLEY
21 37026 x| ®x| %[ x| 1 |[tkoHiL SET SCREW M6X0.75 L=5
22 137027 ¥ | x| x| x| 1 (iDL SET SCREW M6X0.75 L=8
23 |37293 * [ ®x| x| x| 1 [ RoRHT4 BED PLATE
24 (14013 x| x| x| 2 |FHRL PINCH SCREW SM9/64X40 L=6
25 137184 -1-1-|*| 1 |F#vy—(X) GEAR (LEAGUE)
26 |37185 -l -1-|*| 2 [&HiL SET SCREW M6X0.75 L=5
27 |37172 -l -1-1*| 1 [h5— COLLAR
28 33081 -l -1-|*]| 2 |itoHAL SET SCREW M6X1 L=6
29 |37183 -1 -]-|*| 1 |F#EY—0M GEAR (SMALL)
30 |37185 - =|-1*| 2 |[tHBL SET SCREW M6X0.75 L=6
31 |37707 x| *| -] 1 |ROYAL KNIFE CAM
32 |21144 - *|*| -] 2 [REOWHLIEHRAL SCREW 1/4x28 L=9.5
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HBH{%/Rotary hook mechanism




H<Ri{%/Rotary hook mechanism

MEES| - | § 1 M=
No. [PARTS Mol 8 | & | £ | € | oy & DESCRIPTION
1 (37274 x| x| x| - 1 [IEHRC SCREW M5X0.8 L=20
2 |37267 * x| x| -] 1 [ATRIFTYv— WASHER
3 [37270 x| x| x| -| 1 [A—TF—%1+2 OPENER BRACKET
4 |37271 x| x| *|-| 1 [Zzk FELT
5 37269 x| x| x| -| 2 [tk&HIL SCREW M3X0.5 L=6
6 |37070 [ - -1-] 1 [1k&HAL SET SCREW M6X0.75 L=7
7 |37264 * [~ -~ 1 |hEASILAS— ROTARY HOOK SHAFT BUSH COLLAR
8 [37116 x| - -]-1 2 [iEHRL SET SCREW M6X0.75 L=5
9 |37259 x| - | == 1 [AEARFTYLH (L) BEARING (UPPER)
10 37185 * [ - = -] 1 |ikdRAL SET SCREW M6X0.75 L=6
11 |37258 * | x| x| -| 1 [HvEh ROTARY HOOK SHAFT
12 {37266 [ =-|-1-1 1 |7zibk FELT
13 37262 x| - -1 -| 1t [HhEAIL(F) ROTARY HOOK SHAFT BUSH (LOWER)
14 137263 x| - -1-| 1 [i&HHL SET SCREW M6X1 L=10
15 [33100 [ - -|-| 1 [ATE=—KR7YLSY NEEDLE BEARING
16 [37265 ¥ |- - -| 1 |h<@HS— ROTARY HOOK SHAFT COLLAR
17 [37185 [~ -[~] 2 |iDRAC SET SCREW M6X0.75 L=6
19 (37223 x| x| x| - 1 pEYEZHE FEED DOG SUPPORT BRACKET
20 |37222 x| x| - 2 [tEHRL SET SCREW M3X0.5 L=4
21 137229 * [ *x | *|-| 1 [IksHRC SET SCREW M4X0.7 L=5
22 (37219 * k[ |- 1 [EYHEFVY—(X) FEED DOG GEAR (LARGE)
23 |37152 x| * | % | -| 24 5B STEEL BALL
24 (33089 * k| x|~ 1 EUESTEA) FEED WHEEL GUIDE (A)
25 (33067 * k| x| - 1 [EYESHLEB) FEED WHEEL GUIDE (B)
26 (37153 x| x| %[ ~-| 3 |&HRL SCREW M2.5X0.45 L=4
27 |37134 x| x| %[ -] 3 |ikHRL SET SCREW M2.5X0.45 L=25
28 137220 * [ x| k|~ 1 PBEYEEYT—UN) FEED DOG GEAR (SMALL)
29 (37227 ¥ k| x| -] 1 [EUEXvY—EHS— FEED DOG SHAFT COLLAR
30 |37068 *[*| x| -] 2 [1k&HRL SET SCREW M5X0.8 L=4
31 [37228 ¥ [ x| | -] 1 [EUEFv—EHAZIL FEED DOG GEAR SHAFT BUSH
32 |37231 * | x| x| -| 2 |C3aqvrhA5— JOINT COLLAR
33 |37068 * | x| x| -| 4 |1kHAL SET SCREW M5X0.8 L=4
34 137230 | % | x| -] 1 |40k JOINT
35 33090 * | x| x| -] 1 |[#HRLEBEAGNL BUSH
36 (37232 * (%] x| - 1 |[HiRTEHEH THROAT PLATE BASE SHAFT
37 |27170 * x| x| -| 2 [1EHRL SET SCREW M5X0.8 L=6
38 (37234 * [ k[ x| - 1 [FEYUF—UN FEED GEAR (SMALL)
39 |37116 * x| x| -] 2 [kORL SET SCREW M6X0.75 L=5
40 (37235 * kx| -] 1 [SEYFEYT—(K) FEED GEAR (LARGE)
41 (37185 *[*| x| -] 2 [IEHRL SET SCREW M6X0.75 L=6
42 (37253 * x| k|- 2 [EY¥—H/—(H) GEAR COVER (RIGHT)
43 |37252 * | k| x| -] 2 |Fv—hii— (&) GEAR COVER (LEFT)
44 133098 * x| *|-| 8 (@l PINCH SCREW M4X0.7 L=8
45 37212 * x| x| -] 2 [$HREEH/— THROAT PLATE BASE COVER
46 |37214 x| x| x| -] 4 [HORL PINCH SCREW M3X05 L=8
47 (37210 * x| x| -| 2 [IEHRL SET SCREW M4X0.7 L=6
48 (33086 * |- ~--| 1 |&R2TE THROAT PLATE HOLDER
48 (37211 x| x|~ 1 [$HR2I+E THROAT PLATE HOLDER
49 131021 x| x| %[ -] 4 |tkoHAL SCREW M6X1 L=16
50 133087 * [ *x|*| -] 4 |EE WASHER
51 133171 * [ | x| - 1 |TL RUBBER CAP
52 |37226 x| x| %[ -] 1 |tHRC SCREW M4X0.7 L=6
53 |37225 * | x| %[ -] 1 |ZAGE> ADJUSTING PIN
54 137224 * | x| x| -| 1 [WHRL SCREW M6X1 L=13
55 |33161 * x| x| -] 2 |LkoHAL SCREW M5X0.8 L=12
56 (16287 x| *x| |- 2 |ES WASHER
57 |37245 x| x| x| -| 2 [hwxBH/— @) ROTARY HOOK BASE COVER (FRONT)
58 (37250 x| % | x| | 2 [(AvhN\—2HITh ROTARY HOOK COVER SPRING
59 (33097 * | k| x| - | 2 |ATAN—FFEdabHiC |SET SCREW M3X0.5 L=5
60 31021 [ *| x| -] 4 |[1kHRL SCREW M6X1 L=16
61 |33087 *| x| x| -| 8 |ES WASHER
62 |37217 * | x| x| - | 1 [ZEUtg FEED DOG
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H< 1% /Rotary hook mechanism
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1< BH{%/Rotary hook mechanism

BMEES | - | 4 § i HE
No. | PARTS No. § § % ?:‘.9 QTY KL DESCRIPTION
63 (37255 * | -1 =-1-1 1 [A=G) ROTARY HOOK COMPLETE
63 (37735 -l *x x| - 1 |Hv@) ROTARY HOOK COMPLETE
64 [37255-01 [ x| [ x| -| 1 |4h= OUTER ROTARY HOOK
65 [37255-02 | x| - | -|-| 1 |WAH= INNER ROTARY HOOK
65 13773502 | - | x| x| -| 1 |HmH= INNER ROTARY HOOK
66 [37255-03 | * [ % | = | - | 1 |RHh<@z INNER ROTARY HOOK PRESSER
67 [37255-04 | * | * [ x| - | 3 |WATEZIEHRL SCREW
68 [37255-05 | * [ * [ *| -] 1 |82k NEEDLE BRACKET
69 [37255-06 | * | * | x| - | 2 |$t2HUEHRL SCREW
70 |37255-07C| * | - [ - | - | 1 [F¥vTEH) HOOK CAP COMPLETE
70 |37735-07C| - [ x| * | = | 1 [FvvyTER) HOOK CAP COMPLETE
71 |37255-08 | * | * [ % [ - | 1 [FARFAFIEH BOBBIN CASE TENSION SPRING
72 3725511 | x| * | * | - | 1 [FARFAEFFHLiHHRL SET SCREW
73 |37255-12 | * | * | x| - | 1 | FRAFERATHLC TENSION REGULATING SCREW
74 137255-07 | * | - | -| -| t |[F¥vF CAP
74 (3773507 | - | % | %[ -] 1 |FvvS CAP
75 (37268 x| - -|-| 1 |[REVHF—ZA—TF— BOBBIN CASE OPENER
75 37736 - *|[*x|-| 1 [REVHS—AA—TF— BOBBIN CASE OPENER
76 |37272 x| === t |A—=TFr—REHS5— OPENER ECCENTRIC COLLAR
76 |37737 x| *| - 1 |A—TFF—RBEHS— OPENER ECCENTRIC COLLAR
77 133163 x| -|-|-| 1 [F—F+—REH)T OPENER ADJUSTING RING
77 |37738 x| x| - 1 |[F—FFr—F@EHI T OPENER ADJUSTING RING
78 33101 x| - -| -1 1 [h<EA2L(L) ROTARY HOOK SHAFT BUSH (UPPER)
78 37739 = x| *| -] 1 |hdEAgL(L) ROTARY HOOK SHAFT BUSH (UPPER)
79 |33094C ¥ - -~ 1 |hATh/—ER) ROTARY HOOK COVER COMPLETE
79 |37742C x| *| -] 1 |HThH/—&R) ROTARY HOOK COVER COMPLETE
80 (33094 ==~ 1 |BeH/— ROTARY HOOK COVER
80 (37742 | *|*x| -] 1 |AThH/I— ROTARY HOOK COVER
81 /33095 x| -|-[- 1 |[BYhn—2% ROTARY HOOK COVER SUPPORT
81 37743 x| *|~-| 1 |Avh/I"—Z% ROTARY HOOK COVER SUPPORT
82 33096 x| -] -|-| 1 |AThH/I =Y ROTARY HOOK COVER PIN
82 37744 x| *x|-| 1 |ATh/—E> ROTARY HOOK COVER PIN
83 |33097 x| - | -|-]| 2 [heh/—2LitHRl SCREW M3X0.5 L=5
83 |14013 -l x| x| -] 2 [Avh—Z2iHRAL SCREW 9/64X40 L=5.5
84 (37244 x| -|-1-] 1 [hextE ROTARY HOOK BASE
84 |37537 ~|l*|*x|-] 1 |hets ROTARY HOOK BASE
85 (37252 =1 =-1=| 1 |F¥YhI—(X) GEAR COVER (LEFT)
85 37747 | *| %[ -] 1 [FY¥Yh—(E) GEAR COVER (LEFT)
86 |37253 | = -|-] 1 [F¥H—&E) GEAR COVER (RIGHT)
86 |37748 x| x| -] 1 |F¥Hh/—H) GEAR COVER (RIGHT)
87 |37213 *| - =]-] 1 |#REEH N —({R) THROAT PLATE BASE COVER (BACK)
87 |37745 | kx| -] 1 |#HRTEH/INN—(8) THROAT PLATE BASE COVER (BACK)
88 |37246 x| - -|-| 1 |[BeLBH/I —({R) ROTARY HOOK BASE COVER (BACK)
89 (37214 x| -|-|-| 4 |[heEtEH—1OHRL SCREW M3X0.5 L=8
89 (37214 | x| *| -] 2 [hexEAN—(DIESHRLE |SCREW M3X05 L=8
90 (37205 -] -1 -1 1 |§tik THROAT PLATE
90 33210 x| *|-] 1 |8tk THROAT PLATE
91 33099 |- -]~ 1 |RE> BOBBIN
91 38033 x| *|-] 1 [RE> BOBBIN
92 (37741 x| *|-] 1 |A=vxEH/I— ROTARY HOOK BASE COVER
93 14013 | *|*|-| 3 |BhexEAHN—1EHRL SCREW 9/64X40 L=5.5
94 |137735-11 | = | * | # | - | 1 |Z&&EHIEISH ANTI-SPIN SPRING
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H<B8{%/Rotary hook mechanism
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77 B8{%/Rotary hook mechanism

HaEs | - X 8 I HE
== S

Ne. |PARTSNe.| 2 |8 | 5| & |aTY a4 DESGRIPTION
1 37274 — = =-1*| 2 [IE®HRC SCREW M5X08 L=20
2 37269 -l -1 =1%*] 4 [lEDRLC SCREW M3X0.5 L=6
3 37271 == =%!| 2 [zzZLF FELT
4 137270 - == *| 2 |[A—7F+—=1+2 OPENER BRACKET
5 37582 = -*| 1 [FEYEEXxVv— FEED DOG GEAR
6 |37182 -l -1-[*]| 1 |LkHFAL SET SCREW M6X0.75 L=5
7 133507 =1 -1=*| 1 [ik&ORLC SET SCREW M6X0.75 L=4
8 |33505 - === 2 |A—7F+—HHI>5 OPENER REGULATING RING
8 |33505 | *|*x|-| 1 |[A—TF—FREHI>YT OPENER REGULATING RING
9 |37134 - -] =-1*] 2 [1kHRL SET SCREW M2.5X0.45 L=25
9 |37134 x| *x|-1 1 [1kHRLC SET SCREW M2.5X0.45 L=2.5
10 (37546 -l =1 -|*%| 2 |AwLTEEARIILES WASHER
10 |37546 -l *x x| - 1 |hwLBLARIES WASHER
11 137259 -l == *| 2 |AREARFYLF(L) BEARING (UPPER)
11 (37259 - *| x| -] 1 |ATEARFPYLH(L) BEARING (UPPER)
12 |37550 -1 - - *] 1 |EYXv—E FEED GEAR SHAFT
13 37551 - -1~ *| 1 |EYFVY—EXZALRFI)45 |THRUST BEARING
14 |37185 x| *|*x]| 2 [HKL SET SCREW M6X0.75 L=6
15 |37258 = -1=%| 2 [Hvm ROTARY HOOK SHAFT
15 [37258 x| x| -] 1 |h~Ey ROTARY HOOK SHAFT
16 |37559 -l =-1-1%*| 1 |Zxzik FELT
17 |33504 - =1-=-1*| 1 |[AeLBETA%IUE) ROTARY HOOK BASE BUSH (LEFT)
18 137263 - --1%] 1 |[1tHRL SET SCREW M6X1 L=10
19 |37552 -l == *| 1 [EYF¥V—8——F/LXF71)>% [NEEDLE BEARING
20 (37548 == %] 1 [ZEYFVY—(X) FEED GEAR (LARGE)
21 |37549 == *]| 1 [ZEYFV¥—U]) FEED GEAR (SMALL)
22 (37116 -| - x| 2 [kl SET SCREW M6X0.75 L=5
23 (33100 | =] -|%x| 2 |ARE=——FALRFYLSG NEEDLE BEARING
23 [33100 k| x| *| 1 |ARB=—FILARPYLY NEEDLE BEARING
24 |37266 | x| x| *| 1 |ZTJ)r FELT
25 (37262 x| | %] 1 [HIEAZIL(T) ROTARY HOOK SHAFT BUSH (LOWER)
26 (37263 | *|*|=*] 1 [1EORLC SET SCREW M6X1 L=10
27 [37265 % | x| *| 1 |h<E@HS— ROTARY HOOK SHAFT COLLAR
28 (37185 - *x|*|*| 2 |IEHRL SET SCREW M6X0.75 L=6
29 (37553 -l =[-*] 1 [BYFVY—RR—H— T=0.1 FEED GEAR SPACER T=0.1
29 |37554 - =-1-1*| 1 |EYF¥Y—XR—H— T=0.15 |FEED GEAR SPACER T=0.15
29 (37555 - =-]*]| 1 |EYF¥—AR—H— T=02 |FEED GEAR SPACER T=0.2
30 |37556 - =-|-1=*| 1 |FéhFrv—RAR—H— T=0.1 |LOWER SHAFT GEAR SPACER T=0.1
30 |37557 - -]1-1*| 1 |FE#¥xvyY—RR—Y— T=0.15 [LOWER SHAFT GEAR SPACER T=0.15
30 |37558 -l =--1*| 1 |[FT8#F¥Y—AR—H— T=02 |LOWER SHAFT GEAR SPACER T=0.2
31 37255 = =1=%] 1 |h=@ED ROTARY HOOK COMPLETE
32 (37255-01 | - | - | - | *| 1 [4#h< OUTER ROTARY HOOK
33 (37255-02 | - | -| -|*| 1 [Wh= INNER ROTARY HOOK
34 (37255-03 | - | - | - | *| 1 |"Ah<#@z INNER ROTARY HOOK PRESSER
35 (37255-04 | - | -| -1 *%| 3 |WHT@WZIEHRC SCREW
36 [37255-05 | - | - | - | *| 1 |24k NEEDLE BRACKET
37 |37255-06 | - | - | - | *| 2 |§t=ZHiEHHRLE SCREW
38 137255-07C| - | - | = | *| 1 |FrvvyTE) HOOK CAP COMPLETE
39 [37255-08 | - | - | - | *| 1 |F&AFITHR BOBBIN CASE TENSION SPRING
40 3725511 [ - | - | = | *| 1 |FRBAFIERFEFHILC TENSION REGULATING SCREW
41 37255-12 [ - | - | = | *| 1 |FTRAFITHREHRL SET SCREW
42 [37255-07 | - | - | - | *| 1 [F%vD CAP
43 |37268 |- - *| 1 |[REVS—RA—TF— BOBBIN CASE OPENER
44 137544 -l - - *| 1 |[A=TFTF—lREHF— OPENER ECCENTRIC COLLAR
45 (37540 - =-|*]| 1 |peLBEAIL(E) ROTARY HOOK BASE BUSH (UPPER, LEFT)
46 (37539 - =1=-1*| 1 [ATLBLEARIE) ROTARY HOOK BASE BUSH (UPPER, RIGHT)
47 [37600C - == *]| 2 |H7h/ —E) ROTARY HOOK COVER COMPLETE
48 37600 - -|-|%| 2 |H<hs— ROTARY HOOK COVER
49 (37248 - --|*| 2 |h<vh/"—=2 ROTARY HOOK COVER SUPPORT
50 |37249 - =-|-|*]| 2 |A<H N N—EY ROTARY HOOK COVER PIN
51 33097 - -|-|*]| 4 |[ApTH—FL1HHRL SCREW M3X0.5 L=5
52 (37538 - =-1=-1*]| 1 |h=xaE) ROTARY HOOK BASE (LEFT)
53 (33171 = =1%] 1 |TLe RUBBER CAP
54 (37250 - == *]| 2 |ATHIN—%(FHLt ROTARY HOOK COVER SPRING
55 (33097 = -] *]| 2 |p<h/3—=FILhiHdHRL SET SCREW M3X0.5 L=5
56 |37541 - -1 -]*| 2 |EARIERATHE REGULATING PIN
56 37541 | * | *| - 1 | EAILAGGEY REGULATING PIN
57 [27170 - --|%]| 2 |[t&OHRL SET SCREW M5X0.8 L=6
58 [31021 - =-1-1%| 8 |[ikHhL BOLT M6X1 L=16




A< B8 {%/Rotary hook mechanism

_25_



1< B8 {%/Rotary hook mechanism

BB I § E i HE
No. [PARTSNo| 8 | S | 3 [ S |QTY -y DESCRIPTION
59 [33087 -=-T-1T*1 8 [EZ WASHER
60 |37245 -l -1 -|=*| 2 |[A=xBH—ED ROTARY HOOK BASE COVER (FRONT)
61 (37246 -[=]|=-|*| 2 |[hA=xBH/\—(1%) ROTARY HOOK COVER (BACK)
62 |37214 -|=-]1-|*]| 8 [HhvxBs8H/ " —itDRAL SCREW M3X0.5 L=8
63 [37537 -[=|-|*| 1 |[AexE®E®E ROTARY HOOK BASE (RIGHT)
64 |37252 -l =-*[ 1 [¥¥vhH \—FE) GEAR COVER (LEFT)
65 |37253 === 1 [F¥H/ =) GEAR COVER (RIGHT)
66 |33098 -[=1-1=*] 8 |#&HHL PINCH SCREW M4X0.7 L=8
67 (37572 = -*| 1 [#HRZE 1/16"({E%) THROAT PLATE HOLDER 1/16"(STANDARD)
68 133098 -1 =|-|=*| 8 |#&HHAL PINCH SCREW M4X0.7 L=8
69 |37580 -l =1=-(*| 1 |ZEYE FEED DOG
70 |37581 -1 =1-*]| 1 EYEZHKR FEED DOG HOLDER
71 137602 =1 -1=*| 1 |84 1/16"(§EH#) THROAT PLATE 1/16“(STANDARD)
72 137210 -1 =1 -1*] 2 |[E&HRC SCREW M4X0.7 L=6
73 |37134 -l -|-|*| 2 [i&Hfl SCREW M4X0.7 L=4.5
74 133099 -1=1-1*| 2 |RE>Y BOBBIN
75 |37116 -1-1-[*]| 2 |[ivfl SET SCREW M6X0.75 L=5
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£ UIYEH{%/Tread trimmer mechanism




RUIYER. & E(F XA vF/Thread trimmer mechanism, Needle up switch

MEES | - ¥ s il o=
=z | = )

No. |PARTS No.| & | & % § QTyY o4 DESCRIPTION
I 14013 -1 *1*] -1 2 [AEXRAZEAN—IEHRC SCREW 9/64X40 =55
2 37746 ~|*|*| -] 1 |EBEARZH/I— SUPPORT BRACKET. FIXED KNIFE
3 18100 -l *x|x|-| 2 |AEARIEDHRL SCREW 9/64X40 L=6.5
4 30025 -l x| %[ -] 2 |BAEARLEHTY* WASHER
5 |37728 x| - 1 |[EAEAR FIXED KNIFE
6 [6031-01 | -|x|*]|-| 2 [AEARZLHAL SCREW 11/64X40 1.=8.3
7 137727 -l x| x| -] 1 |BEARZ FIXED KNIFE BASE
8 |8031 | * x| -] 1 [REFTHLIEDHRL SCREW 3/32X56 L=4.0
9 |37729 - *x| x| -] 1 |%REHLIHL THREAD TAKE-UP SPRING
10 |30075 =% *x|-| 1 [EBENARILEDHHL SCREW M4X0.7 L=8.0
11 137720 | x| *x|[-] 1 [EBENAR MOVING KNIFE
12 137721 [ *| - 1 |BREjAREH MOVINGG KNIFE SHAFT
13 |37722 | *] x| = 1 (ERENARERHS— COLLAR
14 (18028 x| *| - 2 |RENAREHS—1EHHL SET SCREW M5X0.8 L=5
15 [37723 [ *x|*| -] 1 |ERENAREHAZIL MOVING KNIFE SHAFT BUSH
16 (8103 = *|*| - 1 |EBEIAREMARILIEOIL SET SCREW 11/64X40 L=3.5
17 (30066 | kx| = 1 [EREIAREHIZZFERORL PINCH SCREW M5X0.8 L=12.0
18 |37724 - * | x| -] 1 |EEEYAREM-DFE MOVING KNIFE SHAFT CRANK
19 190617 | *|*|-| 1 |Paqobf—0 JOINT
20 [18065 -l x| *| -] 1 [CaqvbrR—ILiLH L SCREW M5X0.8 L=14.0
21 (37718 - *x|*|-| 1 [CaqdbrrTYLY SPRING
22 |37717 —l k| *| =] 1 [ARRTUTHMR KNIFE SPRING PLATE
23 (4135 - *x|*|-| 2 [C312rFvk NUT
24 (37716 x| x| -] 1 |CaqriE JOINT SCREW
25 |4135 -l *|*|-| 1 |P3q42rFvk NUT
26 (90617 - ®| x| -] 1 [CaAqbR—IL JOINT
27 37714 - *|*|-| 1 [ARI5292K KNIFE CRANK SUPPORT PLATE
28 (37715 | *x|*x|=-| 1 [ARHSVHRPYIS— KNIFE CRANK STOPPER
29 90618 - *|*|-| 1 [afq>ral SCREW M5X0.8L=18.0
30 (50103 -l *|*|-| 1 [ALEFVF NUT
31 (38149 - *x|*| -] 1 [AROFUHZ/VuEY PACKING
32 [37709 x| x| - 1 |[ARHSH KNIFE CRANK
33 [90625 | x| *|=-] 1 |[aq4obRCES WASHER
34 14135 x| x| -] 1 |34 rFvk NUT
35 [11953 =l k| x| - 1 |ARISH1EHRL SET SCREW 7/32X32 L=5.5
36 [8145-02 | - | x| x| -| 1 |hLE KNIFE BALL
37 [38146 - *[*|-| 1 [hLESH KNIFE BALL SHAFT
38 (37711 - *x|*| -] 1 |[AROGSHRTYLG SPRING
39 |37710 ~|*x|*| -] 1 [ARHS 58 KNIFE CRANK SHAFT
40 (37712 - x| *| -] 1 [ORZIK CHANGING PLATE
41 |50409 - k| x| - 1 |soLylEE VR LEFvk NUT
42 (38158 - *|*x] -] 1 |[soLyl;E 4l CHANGING PLATE POSITION SCREW
43 |30068 x| *] -] 1 [9MEZE4RL STUD SCREW
44 11307601 | = | * [ * | - | 1 |[YJRZEHRCFvr NUT
45 (37708 x| *[-] 1 [soL’ SOLENOID BASE
46 [38124 | *|*| -] 2 |AX@EIEHRL SCREW M6X0.75 L=25.0
47 133301 - *|*]| -] 1 |SOLEEIR PLATE
48 16031-01 |~ | * | x| -| 2 |SOLEEILHAL SCREW 11/64X40 L=8.3
49 (33300 - *|[*|-| 1 |&YISOL SOLENOID
50 |30124 - *| x| -] 2 |52 v-EitE “E” RING
51 30105 | *x|*| -] 1 |FTFo¥-E> PIN
52 130122 -1 *|*|-| 4 |SOLIE&HAL SCREW M3X0.5 L=6.0
53 (28068 =l x| x| -] 2 [ARUTUHRyNR—iEHRL SCREW M5X0.8 L=20
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$#UIYBR R, # L (F XA YyF/Thread trimmer mechanism, Needle up switch




LRUIYER R, $t £ IF XA YF/Thread trimmer mechanism, Needle up switch

MEES |- |42 I HE
2| = o

No. [PARTS N S (S| 5| & | QTY R DESCRIPTION
55 (18364 x| x| - 1 |HFEFI—T PROTECTING TUBE
56 (35952 | *x*x|-] 1 |BFE CABLE CONNECTOR
57 (35971 | *| x| -] 1 HFEULEHRL SCREW M2.5X0.45 =12
58 (37705 - *|[*x[-] 1 |%—T1L CABLE
59 |38013 - *|*x|-] 4 |a—FTLTYSa RUBBER PLUG
60 (30022 - *x|*x|-| 3 |%—TNH52TF CLAMP
61 (8040 - x| -] 8 |Z5>THRL SCREW 9/64X40 L=8
62 (30025 - *|*|-| 8 |9532FTvw— WASHER
63 (30022 - *| == 5 |5%—Tnv57 CLAMP
63 (30625 |- *| -] 5 [5—=TNH32T(sh) CLAMP (MEDIUM)
64 (35952 -l *x| x| -] 1 [BFE CABLE CONNECTOR
65 [35971 - *|*| - 1 [MEEILEDHRL SCREW M2.5X0.45 L=12
66 (18364 x| *x| -] 1 |{REF21—D PROTECTING TUBE
67 37750 - *x|[*|-| 1 |H—2TN(2CX0.5) CABLE
68 (30022 x| *x|-| 3 |57 CLAMP
69 (8040 - *|[*|=-| 3 |5 TEHRL SCREW 9/64X40 L=8
70 [30025 | *|*x| - 3 |52 TTyv— WASHER
71 [30186% | - | x| % | - | 2 |[a3RH49—E> CONNECTOR PIN
72 [BS03815 - | * | x| - | 1 |[=3Lh/3—12P) CONNECTOR COVER (12P)
73 |B153969%4 - | * | * | - | 1 |aks42—(12P) CONNECTOR (12P)
74 (39293 -1 = *| -] 1 |$tEFRLYF(HR) NEEDLE UP SWITCH COMPLETE
75 (39207 -[-|*|-| 1 |[#tEFRAYFE NEEDLE UP SWITCH BRACKET
76 [37254 -[=*|-| 1 |[#EIFRAYFELHRL SCREW M4X0.7 L=8
77 (11142 = -*|-| 1 |[HEFRAvFELDHBRLT Y +—|WASHER
78 [36442 - =-|*| -] 1 [RAvFHIN— SWITCH COVER
79 [39295 |- *|-| 2 |34 PIN CONTACT
80 (39296 |- *| - 2 [aRHREHIN— PIN CONTACT COVER
81 (37753 I =|*|-| 1 [—In CABLE
82 [60466% | - | -|*| -] 1 |a%ks4 CONNECTOR
83 [60479% | - | - | *| -] 1 |axs4h/5— CONNECTOR COVER
84 160543% |- -|*|-| 2 |E>arask PIN CONTACT
85 38013 -|=|*[-| 2 [3—FT4LTv>a RUBBER PLUG
86 [30022 -|-|*|~-]| 3 [57—FIH527 CLAMP
87 (8040 -l -|*|-| 3 [95>TitHRL SCREW 9/64X40 L=8
88 (30025 - =-*|-]| 3 [952T7Tvv— WASHER

2% Connector and connector cover depend on the motor to use.
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FHEfFRE8{%/Tread tension
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% EfFRE{%/Thread tension

B I g § T M=
No. [PARTS Nol 8 | S | 2| S | @TY 5% DESCRIPTION
1 137275 x| - == 1 |[ZRFFHRENT THREAD GUIDE
2 133139 * [ === 1 [E WASHER
3 (33141 x| - -|-] 1 |ikodRL SCREW SM11/64X32 L=9
4 33104 *| - | - 1 |SAFH TENSION PLATE
5 |10678 * [~ -] - 1 |5EDHR TENSION RELEASE PLATE
6 10679 x| -|-1-| 2 |[BRL STUD SCREW ¢ 3.4X36
7 |37278 x| - -|-| 1 [REBEHEY TENSION RELEASE PIN
8 (33105 *| - =-[=-1 1 [B—LybFub NUT
9 (28206 x| -|-|-| 1t |B—LybRbwsi— STOPPER
10 /33135 x| - -|-1 1 |REFTh TENSION SPRING
11 [33151 x| - -1~ 1 |[f—m TENSION DISC WASHER
12 [33150 * [ - ~-[-| 2 |ZAFm TENSION DISC
13 [10793 x| - -~ 1 |RBOHEEY PIN
14 (10652 - -|-| 1 [Fvk NUT
15 133155 x| - -|-1 1 |E—FHAFo—-Lvyb TENSION THUMB NUT
16 (33156 * |- -] -| 1 |E—FFEXT) Y SPRING
17 |20224 *|-1-|-] 2 |E—HFM TENSION DISC
18 33160 ® | -~ = 1 |E—FAFHENA TENSION STUD
19 [10690 x| === 1 |RFULTE+ SPRING STOPPER
20 33134 * - =-~[ 1 |Jit&dHRL SET SCREW SM9/64X40 L=6
21 |19534 x| === 1 |B—LybrFvk NUT
22 (10694 *|-|-|-| 1 |=Fm THREAD CONTROLLER
23 (33136 x| -|-|-| 1 |itHAL SET SCREW SM3/32X80 L=6.5
24 [10689 x| | - - 1 |RBIERTYLY SPRING
25 133149 x| - -|-| 1 |RAF&E TENSION STUD
26 |10545 x| === 1 |ikHAAl SET SCREW SM11/64X32 L=14
27 (33104C | x| - | = | - | 1 |FF# R TENSION PLATE COMPLETE
30 (37275 -1 =1-=-1*| 1 |RBA-FLET THREAD GUIDE
31 |33139 == =*| 1 |EE WASHER
32 |33140 - -|-|*| 1 |[itoORAC SCREW SM11/64X32 L=9
33 [33510C | - | -|-|*| 1 |50 A TENSION PLATE COMPLETE
34 33510 - -|-1=*| 1 |7AF#R TENSION PLATE
35 |10678 =] -1*| 1 |REDIR TENSION RELEASE PLATE
36 [10679 -1 -1-1*| 2 |EBhL STUD SCREW ¢ 3.4X36
37 |10652 - === 1 [Fvr NUT
38 (33155 - -1-1%*| 2 |B—FFo—-Lvk TENSION THUMB NUT
39 33156 -1 =-|*| 2 |F—fFEXTIVT SPRING
40 20224 - -]-1%*| 4 |g—5Fm TENSION DISC
41 33501 - =1=1*| 1 |E—3FEE®B) TENSION STUD
42 (33105 =1 =-1*| 2 [@—LyrFvk NUT
43 [28206 -[=-1=-1*]| 2 |p—LyrRFyIi— STOPPER
44 33135 -1 =-1-|*]| 2 |%FAFILH TENSION SPRING
45 133151 -|-]-|*]| 2 [st—m TENSION DISC WASHER
46 33150 -1 =-1-1=*| 4 |3Fm TENSION DISC
47 10957 -] -1*| 2 [RBOHEREY (T PIN (SHORT)
48 (19534 -1 -|-1*| 1 [@—LybFyk NUT
49 |10694 - -[-*]| 2 |Z—&Em THREAD CONTROLLER
50 (10953 | === 1 [&EIEZTYY SPRING
51 [10951 = -1*| 1 |ATE TENSION STUD
52 (33500 - =-1-1#%] 1 |itHRE SET SCREW SM3/32X80 L=12
53 (10952 -l =-|-*]| 1 |REOHEEY (B) PIN (LONG)
54 (33160 |- -] =*| 1 |E—FHFE N TENSION STUD
55 (37278 - =1-[%*]| 1 |REHEY TENSION RELEASE PIN
56 |10690 === *| 1 |ZAFYT %I+ SPRING STOPPER
57 (33134 - =-1-=*] 1 |[iIE&OfL SCREW SM9/64X40 L=6
58 |10545 - -|-1*| 1 |iEHRLC SET SCREW SM11/64X32 L=14
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SRR FBY{%/Thread tension

HaES| |3 ::"i 1 =
No. [PARTS No. § § 5| < |aTy e DESCRIPTION
1 (33514 - x| x| - | 1 [BAFH (GH) TENSION BRACKET COMPLETE
2 (31013 -l x| x| - 1 |Pvia /4K TENSION SOLENOID
6 |31009 x| x| =] 1 |/vx> PACKING
7 (31011 - x| x| -] 1 |&EHHS— COLLAR
8 [10630 - x| x| -] 2 [RWEDHHAST—1LHRL SCREW 1/8X40 L=5
9 130009 - *x] x| -] 1 [RDIOHHAST—ZTY SPRING
10 [19531 -1 *| x| -] 2 |5AFm TENSION DISC
11 [19532 - x| x| -] 1 [h—m TENSION DISC WASHER
12 (10693 - x| *| -] 1 |[RF\AFITH TENSION SPRING
13 (28206 -l x| x| -] 1 |A—LybRFyIt— STOPPER
14 133105 -l *x{*x|-| 1 [@B—LyrFvhr NUT 7/32X32
16 |10957 x| x| | 1 [RDBIDEBEEE) TENSION RELEASE PIN (SHORT)
17 (31010 -l k| x| -] 1 [RDEHIE TENSION RELEASE PLATE
18 |19422 -l x| x| -] 2 |BBRL SCREW 9/64X40 1=25
19 |37278 x| x| -] 1 [RDIDHE TENSION RELEASE PIN
20 (30011 -l x| *| - 1 [BE—FFEWNA TENSION ADJUSTING STUD (A)
22 (10652 -l x| x| -] 1 [Fur NUT
23 (20224 -l *|*x|-| 2 |E—3%0 TENSION DISC
24 [20226-01 | - [ x| x| - | 1 |E—F{HFEITYLSY SPRING
25 (20225 -l *| x| -] 1 |E—HFO—Lyk TENSION THUMB NUT
26 (10962 - x| *| -] 1 |RBFE TENSION STUD
27 110953 - x| x| -1 1 |RBIEXTYLY SPRING
28 |10694 -l *x|*x|-| 2 |[ZEm THREAD CONTROLLER
29 10954 - ®x| x| -] 1 [DRL SCREW 2.3X80 L=12.2
30 (19534 -l *|*x|-| 1 [@—LyrFvr NUT
31 |10690 -l x| x| -] 1 |RFY52+ SPRING STOPPER
32 [10650 -l x| *| -] 1 |iHRL SCREW 3.4X36 L=6
34 |10545 -k x| -] 1 | RBFLRELEDHRE SCREW 11/64X32 L=14
35 (11142 -kl x| -] 1 |E WASHER
37 [10545 - *[ x| -] 1 |ikHRC SCREW 11/64X32 L=14
38 (31205 - x| x| -] 1 |FAFREDHRLC SCREW M4X0.7 L=30
39 (31207 x| x| - 1 |ES WASHER
40 131206 -l x| x| -] 2 [Fvr NUT
41 131208 x| x| -] 1 |[iIThaEks SPRING WASHER
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I FRH{%/Tread tension
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R EfFRBH{%/Thread tension

MRES| - || 7|1 |HE
zZ | = S 5]

No. [PARTSNe| 8|8 | & | & |QTY -4 DESCRIPTION
1 |11006 x| x| x| x| 1 [FP—LRET THREAD GUIDE
2 11307602 | * | [ x| x| 1 |Fwk NUT 7/32X40
3 [37281 | k| x| x| 1 |ERETF THREAD GUIDE
4 116287 | x| x| x| 1 |ES WASHER
5 137009 * x| x| *| 1 SOl PINCH SCREW M5X08 L=16
6 37289 x| x| x| x| 1 |REAZHFL THREAD GUIDE HOLDER
7 (37287 [ * [ K[ *[ 1 |RENELSL— THREAD GUIDE HOLDER
8 [37283 x| x| % | x| 1 [lEDRL SET SCREW M4X0.7 L=3
9 (37288 * | x| x| x| 1 [tkHRL SET SCREW M4X0.7 L=5
10 |37286 kx| x| x| 1 |[REART)LSY THREAD GUIDE SPRING
11 |37284 x| k| x| x| 1 |RENHAS— THREAD GUIDE COLLAR
12 137285 * x| x| x| 1 |RERAYLSY THREAD GUIDE RING
13 37282 * | kx| -| 1 [REALY THREAD GUIDE PIN
14 (11006 - == *| 1 |7—Liit THREAD GUIDE
15 [13076-02 [ - | - | - | *| 1 |FwF NUT SM7/32X40
16 [37589 -l-1-|*| 1 |RERAHS— THREAD GUIDE COLLAR
17 133511 -l-]-1*| 1 [REALY THREAD GUIDE PIN

&= F{%/Bobbin winder mechanism

HaES T ; § 1 |#8
No. |PARTSNo.| & (B | & § QTY e DESCRIPTION
1 [33121 * [ k| *| x| 1 [REEZZ=AR PIN
2 | 8040 * | x| *[ x| 1 [IkHRL SCREW SM9/64X40 L=8
3 33169 x| x| %[ x| 1 [IkORLC SET SCREW SM3/32X32 L=9
4 | 8079 k| ok | k| x| 1 |FRFEEHFEAGO—L vy INUT
5 133135 * | k| * [ x| 1 [REEFHFER BOBBIN WINDER TENSION SPRING
6 |33131 * [ k[ k[ x| 2 [REZEREHFIL BOBBIN WINDER REGULATING TENSION DISC
7 133201 * | k| & [ x| 1 |SREZFESE BOBBIN WINDER REGULATING STUD
8 |28188 | k| k[ x| 1 [HRESHILLZT SPRING HOLDER
9 [27174 * | k| k[ x| 1 [RESIIERZIHHEOQL  [PINCH SCREW M4X0.7 L=10
10 |28184 k% | * | x| 1 [REEO0—F5— BOBBIN WINDER WHEEL
11 133122 ¥ | x| x| x| 2 |HR#EEO—F—1kHRL SET SCREW SM11/64X40 L=6
12 28193 * [ k[ % | x| 1 [HRESTLE BOBBIN WINDER RIBBER RING
13 28187 * [ x| x| x| 1 |HfE=FiRidh BOBBIN WINDER SPRING PLATE
14 (33127 k| k| x| x| 1 [REESZXTYTIEOHRLE SCREW SM9/64X40 =6
15 (28194 * [ x| x| x| 1 |ES WASHER
16 /133166 k| k| k[ 1 | RESHYSAT TR BOBBIN WINDER BRACKET
17 [35945 * [ k| k| x| 1 |REZEIT BOBBIN WINDER SHAFT HOLDER
18 28183 * | k| k[ x| 1 [F&EHARC STUD SCREW M4X0.7
20 35947 * [ ® | % | x| 1 |HREELIN— BOBBIN WINDER LEVER
21 [33147 * (x| x| 1 RESFEHRELR BOBBIN WINDER REGULATING SPRING PLATE
22 (10597 * | k| k[ x| 1 [REEFAEHRERIESHAL |SCREW SM1/8X40 L=5
23 (33132 * | k| x| x| 1 |REEFTRC BOBBIN WINDER REGULATING SCREW SM1/8X40
24 33161 * [k x| x| 1 |REELAA—IEHRLE PINCH SCREW M5X0.8 L=10
25 |33158 k[ x| x| x| 1 |GadEELN—iH BOBBIN WINDER LEVER SHAFT
26 (33126 * ok |k | k| 1 [RESLAA—HEEDHE STOP RING
27 137291 * | x| k| x| 1 [RE&ZRE BOBBIN WINDER SHAFT
28 |35949 x| k| x| x| 1 |REEHREDTYY BOBBIN HOOK
29 (33165 * [ k| x| x| 1 [REFHTYAR THREAD TRIMMER KNIFE
30 |33164 * [k k| x| 1 [FRE&ESFLHROYTYLY THREAD TRIMMER SPRING
31 (33157 * [ k] x| x| 1 [HEZHEHETHR BOBBIN WINDER RETURN SPRING
32 (33128 * [ & | k| x| 2 [HRESEUMGHRESHRLE  |SCREW SMI/64X40 L=115
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PWB-FL BEj#z T4/ Automatic footlifter mechanism
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PWB-FL BEhRZ L IF#488/Automatic footlifter mechanism

BRES |HE
No. | PARTS No. | QTY T ES DESCRIPTION
1 | 33350 N ESPDPL AIR CYLINDER
2 | 33351 1 |[ZT7 UL —FZEY AIR CYLINDER SUPPORT
3 | 35999 1 (TP U —FZE1EHRE SCREW M6X1.0 L=6.0
4 | 33352 2 |[EFLE&H RETAINING RING (E TYPE)
5 | 38203 1 [Z7IYUVF—Fvk NUT
6 | 65013 1 |[RE£E(REaY) JOINT (SPEED CONTROLER)
7 | 38204 1 |ZWFvoiL KNUCKLE JOINT
8 | 33353 1 [ZuFvoEy KNUCKLE JOINT PIN
9 | 33354 2 [ERILLOHE RETAINING RING (E TYPE)
10 | 38207 1 |z EIFB LIFTER ARM
11 | 38206 1 | EITES LIFTER ARM BASE
12 | 28076 2 |z EIFRALEHRL SCREW M6X1.0 L=18.0
13 | 38208 1 |#z EiFBiEY LIFTER ARM PIN
14 | 37229 2 |z EFRE1ESHRLE SCREW M4X0.7 L=5.0
15 | 38210 1 (BAEHLS— PRESSER BAR COLLAR
16 | 38211 1 [BAEHS—FKHRL SCREW M3X0.5 L=14.0
17 | 38213 4 |z EMIEh CONICAL SPRING WASHER
18 | 38212 1 |WABEDYyvy— WASHER
19 | 38209 1 |#RZE PRESSER BAR
20 | 30625 1 193527 CLAMP
21 | 8040 t |52 Fikdhl SCREW 9/64X40 L=8.0
22 | 30025 1 |57k lIyiv— WASHER
23 | 30720-01| 1 |EREH SOLENOID VALVE (BODY)
24 | 18462 2 |BRFILEHKRRL WOOD SCREW
25 | 70566 1 (BESE(XF—F) JOINT (STRAIGHT)
26 | 30720-03| 1 |F354 PLUG SCREW
27 | 37780 1 |Z7Fa—7 TUBE
28 | 70567 1 |[BE£E(@XLR) JOINT (ELBOW)
29 | 18458 2 |[YALoY— SILENCER
30 | 30727 1 [L¥al—4& REGULATOR
31 | 30733 1 |EHEH PRESSURE GAUGE
32 | 30729 2 |75 vkiEH il SCREW M6X1.0 L=12.0
33 | 10599 2 | TS vbibdHhCI v v— WASHER
34 | 30730 2 |54 vbikHlFrvk NUT M6X1.0
35 | 28578 2 (TS5 ybiE®RCRTI T Ty v— [SPRING WASHER
36 | 30744 1 |[BRESE(=yIN) NIPPLE
37 | 70566 1 |BEE£R (XM —F) JOINT (STRAIGHT)
38 | 38217 1 |ZF7PFa—7 TUBE
39 | 30747-A | 1 [57—TIL (285) CABLE (2 C)
40 | 30185 1 |3xo4% (6P) CONNECTOR (6P)
41 | 30186 2 |[axsscy PIN CONTACT
42 | 30151 1 [aRo2h\— (6P) CONNECTOR COVER (6P)
43 | 30728 1 |[LX¥aL—2T7545 vk REGULATOR BRACKET
44 | 30750 1 |#EFHAVK CABLE TIE
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{1/E & R81%/Accessories

9\
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@/ V
A é
42
\ O /
d
31
A <= 35
AR A 38— A
S
3 ! _
8GW-1
22GW-1 8GWC-2
a1 8GWC-2-QNU
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{12 SE3{%R/Accessories

MERES | - ) g 1 b=
No. |[PARTS M| 3 |G | 21 & a1y 5% DESCRIPTION
1 | 8124 x| x| x| x| 1 |[Ex—Hh/ 1 \—(K) VINYL COVER
2 (10747 x| x| -| 1 |[RALFA/1642F) HEXAGONAL WRENCH (1/16inch)
3 |1872 x| x| x| x| 1 [KEALVF A53)) HEXAGONAL WRENCH (1.5mm)
4 19456 ® [ x| x| *x| 1 |[ARBLUF (231) HEXAGONAL WRENCH (2mm)
5 (19457 * x| k| x| 1 [ABLYF(Q53Y) HEXAGONAL WRENCH (2.5mm)
6 [19458 x| x| %[ *x| 1 |ARALVF GBIY) HEXAGONAL WRENCH (3mm)
7 [19459 ¥ [ x| %[ %[ 1 |REALLF @) HEXAGONAL WRENCH (4mm)
8 |19460 x| x| x| x| 1 |[ARALVF (BIY) HEXAGONAL WRENCH (5mm)
9 119473 * x| x| *| 1 |[H+FEFSA8— SCREW DRIVER (CROSS TYPE)
10 (19468 kx| x| x| 1 |[KSL8— (V) DRIVER (SMALL)
11 (19467 k| x| x| x| 1 |[FSq13— () DRIVER (MIDDLE)
12 19466 * k| k| *| 1 [KSL18—(K) DRIVER (LARGE)
13 (33144 # | x| %[ %[ 1 |Rs8F6X7 SPANNER 6X7
14 137320 x| x| x| 1 ;BB OIL PAN
15 |33141 x| x| x| x| 6 [HZI+K4L WOOD SCREW
16 |33106C x| *x| %] 1 [BBEFED) KNEE LIFTER COMPLETE
17 [33106 * | * | x| x| 1 [BEEEE KNEE LIFTER CONNECTING BUSH
18 (37308 * | x| *x [ *| 1 [BEFEGRTYLY KNEE LIFTER CONNECTING SPRING
19 (33107 * [k kx| 1 [BEEIFEFEELDRE SET SCREW M4X0.7 L=10
20 (37310 * [ x| % | x| 1 |BEIFELEE KNEE LIFTER CONNECTING BAR
21 37311 * ||| %] 1 [BEFESEESY PIN ¢4 L=18
22 (33111 * [ x| [ x| 1 [BRESFIEZFE KNEE LIFTER BRACKET
23 (33112 * [ K| x| x| 2 [BREFFEZFEIEHRE SET SCREW 5/16X18
24 33113 ¥ x| x| x| 1 |BEFEE CLANK SHAFT
25 |133114 x| x| kx| 1 |BEYTHK KNEE LIFTER PLATE
26 (33115 * | x| x| *x| 1 |BETHESS KNEE LIFTER PLATE HOLDER
27 (33116 ¥ | k| [ x| 1 [BRATHRZSLEDHHLE SET SCREW 15/64X28
28 (33117 ¥ k| x| x| 1 |BEETRRD KNEE LIFTER PAD
29 37370 ¥ k| k| x| 2 |TIN—ELD RUBBER HINGE
30 (37373 * x| %[ x| 2 [3—F—21F HEAD CUSHION
31 |33170 * | k[ x| %] 4 |1E&OET NAIL
32 |37372 x| x| *[x]| 2 [E2D HINGE
33 (33099 x| x| x| -] 5 [Rey BOBBIN
33 (33099 -1 -1-1%*| 10 |RE> BOBBIN
34 [NO214 x| x| x| -] 3 |4t DPX7 #14 NEEDLE DPX7 #14
34 [N4214 -1 =1-|=*]| 6 |& 134x35(R) #90 NEEDLE 134x35(R) #90
35 (25301 x| x| x| - 1 |RITEEVL THREAD UNWINDER COMPLETE
35 (25501 -l =|-1*| 1 |[RIZTEEYL THREAD UNWINDER COMPLETE
36 |8132-B | *|*|[*x|[x]| 1 |&pRs ACCESSORY BAG
37 [11196 -~ -1%*| 1 |[E>Eyk TWEEZERS
41 [37275 - x| x| - 1 |RFFLET THREAD GUIDE
42 (25305 * k[ k| x| t [ OILIER
43 (37720 - x| *| -] 1 |EREIAR MOIVING KNIFE
44 37728 x| x| -] 1 [BEAX FIXED KNIFE
45 130012 x| -] 1 i@B&=FIERCK) TENSION SPRING (THICK)
46 141401 * | k| k| x| 1 [GEERSITHE ARM SUPPORT BAR
47 (37321 x| x| x| x| 1t |[T5 BRUSH
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BERES| - [T 3|1 |&=
8|33

No. |IPARTSNo.| 8 |2 | 2| & | QTY L DESCRIPTION
1 [37298C =] *] -] 1 [NJrIH—FE) BELT GUARD COMPLETE
2 (37298 - x| x| =] 1 |RILMT—FE) BELT GUARD (RIGHT)
3 (37299 x| |- 1 [RJFH—FKE) BELT GUARD (LEFT)
4 (37301 ¥ x| - 2 [RXWrH—FHS—(E) BELT GUARD COLLAR (UPPER)
5 (37215 - *|*|-| 3 [RIHT—FLLOTY¥— SPRING WASHER
6 (37304 - *|*| - 3 [RIWFH=FIEHRALEK) SCREW M6X1 L=20
7 116287 = *x x| -] 2 |RIMH—FiEHT v v—)  |WASHER
8 |37305 - k| x| - 2 |[RJILrH—FILHALUN SCREW M5X0.8 L=20
9 (37302 x| *] -] 1 [RNIWFH—=FHZF—(TF) BELT GUARD COLLAR (LOWER)
10 37303 x| *|-| 1 [RWFH—FKXZZHhU SUPPORT SCREW FOR BELT GUARD
11 (37749 - x| *x| -] 1 |[BERLXZIE SYNCHRONIZER SUPPORTING BAR
12 (37102 - x| *|-| 2 [+vr NUT M6X1
13 [30195 - x| -|-| 1 [RERLYF PUSH BUTTON SWITCH
14 130196 x| == t |RERAVFZS BUTTON SWITCH PLATE
15 [15081 - *|-]-| 2 |[Reox19FZFE£KAL WOOD SCREW
16 139298 -l *|-|-| 1 |$tEFRAYFaRI4 CONNECTOR (2P)
17 39299 -l x| -1-| 2 |#EFRAYFaRIEE PIN CONTACT
18 30197 ~|*|-=-1-1 1 1= CABLE
19 160543% |~ | *| -] -| 2 |ary4aFy PIN CONTACT
20 160479% | - | x| -] -| 1 [av4h,3— CONNECTOR COVER
211604663 | - | x| -| -] 1 |[aks4 CONNECTOR

3¢ Connector and connector cover depend on the motor to use.
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HRBES |- 3|71 (|#E8
(&)
No. [ PARTS No. § § gl |ary 24 DESCRIPTION
1 [37298C x| - = *| 1 [RN)FIF—FGH) BELT GUARD COMPLETE
2 (37298 x| = =% 1 |NIWFHF—RE) BELT GUARD (RIGHT)
3 (37299 x| = | = *| 1 [NJFH—FZE) BELT GUARD (LEFT)
4 137301 x| -] - %] 2 [RIFHF—KHS—(L) BELT GUARD COLLAR (UPPER)
5 (37215 | - = %] 3 [NJURH=FIEDHT VI v— SPRING WASHER
6 |37304 x| | = x| 3 |NIMH—FKIEHRRLEGEK) SCREW M6X1 L=20
7 116287 ¥ == *| 2 |[NIFF—F1&HT v v—0IN) [WASHER
8 (37305 ¥ [ - - *| 2 [NJLbH—FiL&HRLEN SCREW M5X0.8 L=20
9 |37302 - - *]| 1 |INICHF—FH5—(F) BELT GUARD COLLAR (LOWER)
10 37303 x| -|-[*]| 1 |IRIMHF—KZZHL SUPPORT SCREW FOR BELT GUARD
11 |37014 * | k[ k| x| 1 [RFEHN—GEEVE THREAD TAKE-UP COVER (COARSE STITCH TYPE)
12 137044 ok k| * | 1 [RIEERXEYERD THREAD TAKE-UP (COARSE STITCH)
13 [37149C k| k| x| x| 1 |D—5—Z(HH) P 26x4.2 ROLLER PRESSER COMPLETE ¢ 26x4.2
14 1371141 *¥ x| x|*| 1 |D—S—HRN4— ROLLER HOLDER
15 137143 x| x| x| x| 1 |FRUA—Z% ROLLER HOLDER SUPPORT
16 (37144 * [ x| x| x| { [A—S5—F—U) ROLLER GEAR (SMALL)
17 (37149 x| k| [ x| 1 |O—F—F9¢—(K) ROLLER GEAR (LARGE)
18 [37337C x| x| * [ x| 1 |O—5—(#)36x2.8 ROLLER ASSEMBLY 36X2.8
19 (37333 x| *| x| 1 |[O—F—FILF— ROLLER HOLDER
20 |37334 x| x| *| x| 1 |[RLF—2% ROLLER HOLDER SUPPORT
21 |37335 ¥ x| x| x| 1 [@—5—Fv—(IV) ROLLER GEAR (SMALL)
22 [37336 * [ k| x| x| 1 [A—F5—FVY—(XK) ROLLER GEAR (LARGE)
23 |37256 # | | k| x| 1 |hER)AHE ROTARY HOOK COMPLETE (THICK NEEDLE TYPE)
24 [37256-03 | * [ * | | * | 1 |dhh<w@z(Y/EL) INNER ROTARY HOOK PRESSER
25 13725501 | x| * | x| x| 1 |4H~ OUTER ROTARY HOOK
26 |37255-02 | * | x| x| x| 1 |AH=T INNER ROTARY HOOK
27 (37255-04 | * [ x [ % | x| 3 |Hh<RZIUEHAL SCREW
28 |37255-05 | * | * [ x| | 1 [212# NEEDLE BRACKET
29 [37255-06 | % [ * | * | * [ 2 |4+t HdHAL SCREW
30 [37255-07C) * [ * | % | x| 1 |FvvIER) HOOK CAP COMPLETE
31 (3725508 | * | * [ x| x| 1 |FRAFILhH BOBBIN CASE TENSION SPRING
32 [37255-11 [ * [ * | % | x| 1 |[FRFEFEhBFsHLE TENSION REGULATING SCREW
33 |137255-12 | * | * | % [ x| 1 |FHRAFIThitHRL SET SCREW
34 13725507 | * | * [ * [ x| 1 |[FvvT CAP
(THICK NEEDLE TYPE)
35 |37206 * [ == -] 1 [$HRCKEHED THROAT PLATE (THICK NEEDLE TYPE)
36 (37207 [ =~ -] 1 |#HRGEEYE) THROAT PLATE (COARSE STITCH TYPE)
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SEIKO SEWING MACHINE CO,, LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E-mail: export@seiko—sewing.cojp
http://www.seiko—sewing.cojp./
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